Nine Springs Recharge Project

Exploration and Evaluation of Water Reuse in Fitchburg, Wisconsin

Water Resources Management Workshop
Nelson Institute for Environmental Studies
University of Wisconsin-Madison



Nine Springs Recharge Project
Exploration and Evaluation of Water Reuse in Fitchburg,
Wisconsin

Water Resources Management Workshop
Nelson Institute for Environmental Studies
University of Wisconsin-Madison

2011



An Equal Educational Opportunity Institution (Title VI, Title IX)

In conformance with applicable federal and state law and with university policy, the University of
Wisconsin-Madison does not discriminate on the basis of age, race, color, religion, sex, national
origin or ancestry, sexual orientation, arrest or conviction record, marital status, handicap,
[...]
4 |United Vaccines 2919 Commerce Park Dr 520,000 919,000 | 1,263,000 | 1,307,000 | 4,009,000
5 |Certco 6150 McKee Rd 300,000 994,000 | 1,112,000 | 1,418,000 | 3,824,000
6 [Nu Ventures I 5500 Nobel Dr 823,000 880,000 900,000 | 1,138,000 | 3,741,000
7 |PDQ 6133 McKee Rd 657,000 749,000 910,000 | 1,008,000 | 3,324,000
8 |Target 6321 McKee Rd 280,000 336,000 792,000 | 1,912,000 | 3,320,000
9 |Sub Zero 2866 Buds Dr# A 500,000 729,000 835,000 | 1,201,000 | 3,265,000
10|St Mary's Medical Ctr  [2840 Index Rd 700,000 810,000 812,000 853,000 | 3,175,000
40,804,000

Table 8.1. Fitchburg’s Top Water Users for 2008-2010. The City of Fitchburg Finance Department, 2011.
2008 to 2010 Fitchburg Top 10 Water Users [dataset].

Nine Springs Recharge Project 97




Industries situated along the effluent return line avoid the additional construction and costs of
pumping water off the return line. An analysis of major water users in the vicinity of the effluent
return line shows six industrial users who, in 2010, pumped over 28 million gallons of water col-
lectively. Existing expansion and redevelopment plans project the same six users to pump 38.3
million gallons per year in the near future (Foss, 2011). These six companies have the potential
to reduce the amount of fresh groundwater they use without reducing their total water use in
general, and therefore not risking lowered production. Certain industrial uses, such as those
where human contact is minimized, lend themselves better to effluent reuse.

Placon Corporation, a plastic packaging producer and recycler in Fitchburg, drew 8.3 million gal-
lons of groundwater in 2010. In May 2011 they opened an Eco-Star facility, which they anticipate
will increase their groundwater use by an additional 8-10 million gallons per year (Placon, 2011),
making Placon Corporation Fitchburg’s largest private groundwater user (Foss, 2011). As this is
one of the six industries located along the effluent return line, Placon Corporation would make a
good candidate for an industrial water reuse project.

Advanced on-site treatment presents greater opportunity for industrial water reuse. For in-
stance, the Capitol Heat and Power Plant, the Blount Generating Station, and Madison’s Charter
Street Heating Plant will soon treat industrial cooling water to a tertiary treatment level. The
Charter Street Heating Plant recently decided to replace their zeolite softener based boilers with
a reverse osmosis system. Reverse osmosis, considered a Best Available Control Technology, will
remove a high percentage of impurities including excess oxygen (Syska Hennessy Group, Inc, et
al., 2008, p. 40). The cost for the new equipment varies from $45,000 to $85,000 depending on
the number of boilers replaced (Syska Hennessy Group, Inc, et al., 2008, p. 33). The investment
in reverse osmosis systems capable of treating effluent to acceptable standards would present
a great opportunity for increased industrial reuse. However, additional infrastructure would

be necessary to deliver effluent to areas far from the effluent return line. The WRM practicum
recommends that Fitchburg work towards a long-term goal of effluent reuse at one or more of
these locations.

8.4.1.3 Water Pricing

Although public education and stewardship influence decisions to increase conservation mea-
sures, economic factors typically impact water reduction on a larger scale. For industry in par-
ticular, reducing water use can potentially lower production, therefore the cost of water must
be significant enough that decreasing production still makes economic sense. However, due to
the abundant water resources in Wisconsin, with over 15 percent of the land surface covered by
water, Madison chooses to price water at a relatively low amount (Buchwald, 2009). The Madi-
son Water Utility charges $2.58 per 1000 gallons of water (City of Madison Water Utility, 2011)
compared to $4.32 for the state overall (Public Service Commission, 2011). Therefore, industries
in Madison may feel less inclined to decrease their water use or install costly water efficient
equipment.

98 Nine Springs Recharge Project



In order to better advocate water reduction, the City of Fitchburg and Municipal Economics &
Planning, with approval from Wisconsin’s Public Service Commission, initiated a four-tiered con-
servation rate structure. Using this rate structure, residents with low water demands qualified
for the first tier, and therefore received a small rate decrease. The next tier, for customers with
average water demand, received a 2 percent rate increase. The rates for residents with large
volume demands were raised considerably by 22 percent. The last tier, specifically for customers
with separate irrigation meters, increased in rate by 87 percent (Municipal Economics & Plan-
ning, n.d.). The rate structure aims to encourage water use reduction, particularly in less critical
areas such as landscaping.

In order to encourage industries to change their perception of the value of water, MMSD could
work with the Madison Water Utility to implement a reclaimed water pricing system, such as the
ones used in more water scarce states. For instance, on Sanibel Island in Florida, the cost of 1000
gallons of potable water ranges from $3.30 to $6.55, but 1000 gallons of reclaimed water is only
$2.42 (City of Sanibel, 2011). Similarly, in San Diego, 1000 gallons of reclaimed water costs $1.06,
compared to $2.55 for potable water (City of San Diego, n.d.). Interviews with local industries
revealed that while the cost of water is negligible, the electricity costs associated with pumping
groundwater was a major factor in water usage (C. Schwoerer, personal communication, August
2,2011).

8.4.2 Fitchburg’s Water Management Strategy

In the long term, ideally, Fitchburg would offset their water use entirely through conservation
measures. Presently, the City of Fitchburg uses an average of 2.1 MGD, with a high of 4.4 mil-
lion gallons for one day in 2005. In 2011, water use remained below 3.1 million gallons for any
one day (T. Foss, personal communication, August 8, 2011). In order to conserve amounts of
this quantity, Fitchburg needs to advance a water management strategy that balances economic
development with environmental preservation and restoration. Through a comprehensive
conservation plan that includes education and outreach, incentives and regulations, Fitchburg
can effectively increase conservation to offset groundwater withdrawals. Table 8.2 displays the
management categories with current efforts and key recommendations for each.

Nine Springs Recharge Project 99



Current Efforts Recommendations

*  Publish publications to clearly e Offer audits of home water use and
explain the origin of Fitchburg’s provide information on cost effective
water supply and the importance of methods to reduce in-home water
water quality and conservation consumption

EDUCATION * Invite the community to Fitchburg’s *  Promote and report on community

AND Public Works meetings events in the Improved Water Quality

OUTREACH * Began the Resource Conservation Program in the Nine Springs Creek
Commission in 2006 to advise the Watershed (including class talks, site
Common Counsel on the tours, earth day tours and cleanups,
“preservation and improvement of creation and improvement of storm
the environment” (Resource sewers)
Conservation Commission (RCC), The * Expand the Resource Conservation
City of Fitchburg, WI, 2010) Commission Community Outreach

Subcommittee to plan events that focus
on groundwater and water conservation

* Design a high school program on local
water issues

* Include a recycled water newsletter in
local newspapers

¢ (Create a document to guide architects
and engineers on the potential of
utilizing treated effluent, and hand out
with application for Building and/or
Zoning Permit reviews and approvals

INCENTIVES *  Provide rebates for high efficiency * Expand toilet rebate program to

toilets waterless urinals, commercial laundry
equipment and commercial
dishwashers

* Create a program to encourage
reclaimed water use similar to the
Conserve Il project in Orange County, FL
that delivered free wastewater for an
initial period of time for agricultural
purposes (Atwood, 2007, p. 2).

REGULATIONS | None * Require landscape irrigation plans for
new commercial and residential lots in
Fitchburg.

* Mandate specific times and days for
lawn watering.

Table 8.2. Current Water Conservation Efforts and Recommendations for Fitchburg. A review of
Fitchburg’s current conservation efforts with a set of recommendations for continued sustainable
development.

8.4.3 Additional Water Treatment

MMSD’s secondary wastewater treatment methods combined with disinfection removes most
pathogens and over 85 percent of the BOD and suspended solids. However, other contaminants
still exist in the effluent, such as N, P, and heavy metals (Davis & Masten, 2003). With the pres-
ent contaminant levels, discharge and reuse options are limited. While Wisconsin state law only
requires secondary treatment, incorporating specific tertiary treatment methods based on the
region’s needs is highly recommended. Specifically, increased treatment at MMSD should lower
nitrate (NO3-), fecal coliform, P, and Total Dissolved Solids (TDS) to a level that allows human

100 Nine Springs Recharge Project



contact. Implementing a Cl- reduction program would not only lower the direct Cl- toxicity risk to
certain plants, but also reduce Na+ levels that can be detrimental to soils and plants.

Tertiary treatment refers to any biological, physical, or chemical processes used to remove nutri-
ents and contaminants that remain from primary and secondary treatment. Although MMSD has
not yet defined what additional method or combination of methods would be included in any
future upgrades, the group supports an investment in tertiary treatment over P trading. While

P trading could help MMSD meet P regulations, it does not improve surface water quality, nor
does it expand opportunities for reclaimed water use. The following tertiary treatment systems
provide a very high quality effluent.

e N Removal — Denitrification reduces the high level of NO, in the wastewater to N gas
through anaerobic activity. MMSD already uses nitrification, a necessary preliminary
process that converts the ammonia (NH,) to nitrite (NO,’) to NO,". Denitrification will
normally lower the NO,  levels in wastewater to less than 3 mg/L (milligrams per liter)
(The Water Planet Company, 2010), a significant decrease from the 2010 effluent
concentration of 16.9 mg/L.

e P Removal - Depending on the priorities of the wastewater treatment plant, P can be
reduced by chemical, biological, or physical methods. The chemical process most used,
precipitation, adds calcium, aluminum, or iron. The coagulants effectively flocculate
and settle the P containing particles, but also produce additional sludge. Biological
assimilation, a type of phytoremediation, utilizes plants to take up P as a nutrient.
Physical methods include sand filtration, tertiary membrane filtration (an additional,
finer filter following secondary treatment), and reverse osmosis. Currently MMSD only
filters during the primary stage, removing larger sediments through screenings and grit
handling (MMSD, 2011). The group strongly proposes adding ultra- or microfiltration as
it not only decreases P, a major concern for Dane County, but also lowers levels of fecal
coliform, pharmaceuticals and personal care products, TSS, and residual toxins.

e ClI'Removal — If Fitchburg’s golf courses decide to irrigate using reclaimed water, the
group recommends increasing MMSD’s Cl- reduction campaign to reduce CI- and Na*
to levels that do not stress plants and degrade soil structure. This campaign would be
beneficial for expanding irrigation possibilities as well.

Incorporating one or more of the treatment options above expands the alternate uses for the
effluent. Besides industrial cooling, reclaimed water can be used to fight fires, to wash cars or to
mix concrete at construction sites. Each use has a corresponding recommended level of treat-
ment. For instance, if MMSD increased the ultraviolet treatment or filtration to decrease the de-
tectable fecal coliform in the effluent to less than 2.2 MPN/100ml (current California standard),
thereby lowering the potential human health hazards, the effluent could be used for urban and
agricultural irrigation. The 97 farms in Dane County currently use 5.15 MGD of groundwater for
crop irrigation. Based on the location of the Badger Mill Creek effluent return line, the follow-
ing locations could use effluent rather than drinking-quality water for irrigation: the farmland
between McKee and Lacy Road, McKee Farms, Hawk Ridge, and Pine Ridge Parks. Nearby areas
could also benefit from effluent lawn watering. There is additional farmland close to the Badfish
Creek effluent return line.

Nine Springs Recharge Project 101



Another option is to discharge the effluent directly into the Yahara watershed lakes, circumvent-
ing the issue of watershed diversions and lowering lake levels. The current level of contami-
nants, however, may make the effluent unsuitable for discharge into lakes because the high
residence times and large surface area of the lakes make them more prone to eutrophication
than the rivers currently used for discharge. If tertiary treatment is implemented, the effluent
quality may surpass the current lake water quality. In this case, discharging the effluent into the
lake could improve ecosystem health, addressing one of the public’s main interests.

8.5 The City of Fitchburg’s Sustainable Development

The City of Fitchburg’s innovative water management programs provide the opportunity to set
new standards for other cities with abundant, clean potable water sources. Using effluent to
restore degraded environments and to create public awareness would extend Fitchburg’s con-
servation reputation.

Efforts that exemplify Fitchburg’s work towards sustainable development include its participa-
tion in the Capital Region Sustainable Communities Initiative. This public-private partnership
considers both the city’s investments (e.g. housing, land-use, economic and workforce develop-
ment, transportation, and infrastructure) and development challenges (e.g. social equity, eco-
nomic advancement, energy use and climate change, public health, and environmental impact)
in sustainable city planning. Similarly, Fitchburg has partnered with the Capital Area Regional
Planning Commission in a sub-grantee agreement. The goal of the partnership is to reach 100
percent stormwater infiltration for high-density Transit Oriented Development (TOD). By pro-
moting stormwater infiltration near areas of TOD, Fitchburg integrates environmentally con-
scious behaviors with economic development. Fitchburg is already titled Wisconsin’s Recycling
Leader based on physical waste recycling. Expanding to recycling wastewater would further set
the City of Fitchburg apart as a model for other Wisconsin cities.

102 Nine Springs Recharge Project



References

Chapter 1

Bradbury, K. R., Swanson, S. K., Krohelski,
J. T. & Fritz, A.K. (1999). Hydrogeology
of Dane County, Wisconsin. (Open-File
Report 1999-04). Wisconsin Geological
and Natural History Survey, University
of Wisconsin-Extension.

Buchwald, C.A. (2009). Water use in
Wisconsin, 2005. [U.S. Geological
Survey Open-File Report 2009-1076].
Reston, VA: U.S. Geological Survey.

City of Madison Water Utility. (2008).
Water conservation and Sustainability
Plan. Retrieved from http://www.
cityofmadison.com/water/documents/
ConservationPlan_71708.pdf

Cupps, K., & Morris, E. (2005). Case studies
in reclaimed water use: creating new
water supplies across Washington
State. Washington State Department of
Ecology.

Dane County Regional Planning
Commission. (2004). The 2004
Modeling and Management Program.
Retrieved from http://danedocs.
countyofdane.com/webdocs/PDF/